EXPLODED VIEW PARTS LIST MOUNTING INSTRUCTION

78ST FS 78ST FS 78ST FS
Version 1.3.F Version 1.3.F Version 1.3.F
POS  QTY. DESCRIPTION ART. NO. 508278 Installing the winch is easy, if you follow these instructions. The numbers in (') refer to the position
PART NO.: 508278 PART NO.: 539603 numbers in the parts list.
POS. 16 1 6 SCREW M8x20 584200
2 1 SELFTAILING ARM 733410 Tools required for the installation:
3 1 DISC 522703 Allen key (6 mm.).
4 1 DRIVE SHAFT 538400 Allen key (10 mm.).
5 1 DRUM 741320 Drill @12,5mm.
6 1 CIRCLIP 590100U 6 pcs. M12 Hexagon socket head bolts and corresponding nuts (length depending on deck thickness).
7 1 SELFTAILING TOP 545410 6 x large washers or backing plate.
8 8 SCREW M10x25 DIN933-A4-M10X25 Ring spanner to match nuts.
9 1 UPPER BASE 741500 Bedding compound
10 1 CIRCLIP 590400U
11 1 TOPDISC 538300 1. Remove screws (1).
12 3 ROLLER BEARING 539200 2. Remove self-tailing arm (2) and drum (5).
13 1 SPACER 538200 3. Mark location of bolt holes using the template.
14 1 BEARING 539500 4. Remove complete winch. Be sure that no dust comes into contact with the winch while drilling.
15 46 BALLS 724902 5. Drill bolt holes 12,5 mm.
16 1 RATCHET GEAR 539603 6. Apply a light coat of bedding compound, ensuring that each bolt hole is bedded. Keep drain grooves
17 1 RATCHET GEAR 538001 clear.
18 1 RATCHET GEAR 539701 7. Fasten basecover (20) into place using 6 pcs. M12 bolts. Use large washers or a backing plate.
19 1 LOWER BASE 741600 8. Assemble in reverse order.
20 1 BASE COVER 751150 9. Check that the winch is functioning correctly:
1 MANUAL 710415 The drum should operate smoothly, by turning the drum clockwise by hand.
The drum must not turn when trying to turn the drum anti clockwise.
POS. 16 QTY. DESCRIPTION PART. NO. 539603 While turning the winch handle clockwise the drum should turn slowly.
While turning the winch handle anti clockwise the drum should turn fast.

1 2 WASHER 983401
2 1 COVER 537201
3 2 BEARING 534800
4 1 RATCHET GEAR 537701
5 4 PAWL SPECIAL 10 MM 712500
6 4 PAWL SPRING 533500
7 1 PAWL GEAR 542201
8 8 SCREW M8x25 DIN912-A4-M8X25
9 1 BUSHING 532600

POS. 17 QTY. DESCRIPTION PART. NO. 538001
1 2 DISC 522702 SERVICE INSTRUCTION

PART NO.- 538001 2 1 PAWL GEAR 537500
78ST FS
3 4  PAWL 533400 ”
4 4 PAWL SPRING 533500 Version 1.3F
5 2 BUSHING 537900
6 1 RATCHET GEAR 538000 Tools required for service:
7 1 COVER 537800 Allen key (6 mm_)_
8 4  SCREW M5x10 DIN963-A4-M5X10 Allen key (10 mm.).
Screwdriver (small).

POS. 18 QTY. DESCRIPTION PART. NO. 539701 Winch handle.
1 1  WASHER 539900 1. Remove screws (1).
2 1 RATCHET GEAR 538500 2. Remove self-tailing arm (2) and drum (5).
3 2 SCREW M5x8 DIN85-A4-M5X8 3. Remove circlip (10) and disk (11) Remove and clean roller bearings (12) and spacer (13).
4 2 PAWL 533400 4. Clean the balls (15) and the small retaining ring (14) above the balls with a small soft brush.
5 2 PAWL SPRING 533500 5. Remove screws (8).
6 1 PAWL GEAR 539700 6. Remove upper base (9).
7 2 PIN 592000 7. Remove and dismantle the three gear units (16), (17), and (18).

8. Clean all parts in benzine. Remember to clean the inside of the drum.

9. Assemble in reverse order. During assemble, lightly grease all gear teeth, drive shaft, roller bea-
rings, shafts, balls, pawls, springs and composite bushings. Use a small, soft brush. Pawls may
be lubricated with a very thin film of ANDERSEN WINCH GREASE. It is very important that pawls
can move freely.

IMPORTANT: When assembling the winch, check the functioning of each pawl by pushing the pawl

against the spring. The pawls should move smoothly and automatically return to their normal positi-

on, where the pawls engage with the teeth. If the pawls do not function correctly, clean and lubricate
the pawls and gears. Check the function of the pawls again to make sure that it works correctly. If
PART NO.: 539701 the pawls do not work correctly replace the springs and recheck the functioning.
POS. 18 Not proper functioning pawls may lead to unexpected release of the winch force resulting in fatal
injuries to the user and others.
Service Kit No: 7 (part. no. 710007) contains spare parts for this winch.




IMPORTANT INFORMATION

ALL WINCHES

Read All Safety Notices and Product Manuals
Do not install or operate this winch before reading and fully understanding
the contents of this Safety Notice Sheet and the Product Manual.

Stay Alert When Operating
Andersen winches are very powerful and have the potential to cause significant dam-
age and/or serious injury if used improperly or without due caution and vigilance.

Operators Must Be Trained

Help prevent significant damage and/or serious injury by ensuring any person operat-
ing a winch has a thorough understanding of its proper operation and is aware of the
potential hazards involved. As a minimum, all winch operators must read and under-
stand this Safety Notice Sheet and the Product Manual.

Particular attention is drawn to the following ponts:

oChildren and others not qualified to operate an electric winch must be kept at a safe
distance from the winch and any rigging or fittings that are under load.

eLong hair and/or loose clothing must be tied back to avoid being caught in the winch.

e|n the event of a rope override or other fault, stop the winch and turn off power before
attempting to resolve the problem.

> BB

Avoid Accidental Operation

Remove winch handles and turn off power to the winch when not in use to help avoid
unsupervised or unintentional operation. Failure to do so could result in significant
damage and/or serious injury.

Maintenance
Turn off power to the winch before performing any maintenance or service tasks. Failure
to do so could result in significant damage and/or serious injury.

Lifting Operations

The winch must not be operated with the rope in the self tailer when used in any kind
of lifting operation.

Any lifting operations should be conducted by two persons in order to maintain con-
stant visual contact with the object being lifted.

Furthermore the selftailer must not be used as a cleat for a rope used to lift or sus-
pend any object. The rope must be secured properly by tying off, or leading to a suita-
ble fitting such as a cleat or bollard.

> B B

Failure to observe these precautions could result in serious injury or death.

DO NOT DISCARD

WI0D SaYOUIMUISIOPUE MMM - S3UOUIMUISIdpURDOjUl
sewua( - 8|feA 001/ - 9¢ 19buseniabeey - *gdy yewuaq uejsuoy :Aq painjoejnuepy

SIHONIM 133 JINIV

N3SYIaN/

WOI 'STFHONIMNISHIANVY MMM LISIA
J0IAY3S ? NOILNGIM1SIAd 3AdIM ATIOM

Warranty —

WARRANTY

refer to our website www.ronstan.com/warranty for our warranty terms and conditions.

13. februar 2012 — Part no.: 710415

"Youm 8y} paj[eisul Buiaey Jaye suonisod juaiayip
|esjonas ul paoeld aq ued wue Bujeyes ayy ‘sjppow Jaylo
|le uQ "o8p 8y} ul asay) Bulup o} Joud sajoy 8y} Jo UoEeoO|
Jadoud ayj ysigeise 0} Juenpodun Aiaa y Bupjew ‘paxi si wle
Buijeyies auj jo uonisod 8y} 1S8Z PUB 1SZL UQ "edle papeys
ay} ulyum pauonisod wie Buljieyies sy} Ay 0} pusWIWIOIsl
aM "Aj3oa1100 pauoiisod si wie Buljiey|es jeyy aleme osje ag

"MOJeq UMOYS AJjus aul] 8y} YIIm 8oUBeploooe

ul paoeld S| Youim 8y} Jey) puswilLodss am ‘youim ay) jo Buiuopouny aigissod iseq 8y} ainsus o

Manual
78ST FS

Version 1.3.F

/INDERSEN

STAINLESS STEEL WINCHES

‘wJe Buljiey|es syl Yyim joejuoo
Ul Jou si aul| Bulioow 8y Jey) ains aq pue uopouny Buljieyas ay} asn 1ON OQd Saull Buloow ypm youm
ay) Buisn uUsyp\ 'S8ZIS Bul| papuswwodal asn Ajuo ‘Jun Buljeyds sy} JO UOlOUN) 1081100 8INSUS O]

"YOUIM 8Uj} WO} S]pUBY YOUIM 8} SAOWSI 0} ‘MBIA
Jo jui0d AjojeS B WOJ) ‘PUSLILIODS] BM ‘PEO| JOpUN S| YOUIM 8Y} JNg 8SN Ul JOU SI 9|puey Youim ay} USYpA

"youm o10ads By} Joj 8|qeINS 1Y 90IAISS
8y} JO} UONONJISUl 9OIAISS BU} 0} JaJal aSea|d "My 80IA8S NISHIANY 8} Ul papnjoul aie pasinbal aq
Kew 1ey; sued Jayjo pue sbuuds wie aiedg "Jesk puooss Aisas paoejdal aq pjnoys sbulds we med

‘slayjo
pue Jasn a8y} Joj saunful [eje} Ul JNSaJ PjNod Yolym ‘uopounyew asned ued sjonpold asealb ajgeyns
-UON "S8Youim Jo uolneolqn| Joy a|gelns jou ale asealb suuew, Buipnoul ‘esealb jo sadAy Jayjo 1sop

"Jonpoud eseaub uoye 1 /euoallis Ajfenb ybiy e st 3SYIYD HONIM NISHIANY
‘youmm JnoA Buneosugn] usym ‘JSYIHO HONIM NISHIANY sn 0) sAeme puswwodal Ajbuolls apn

"Jeak AJaAe 80UO YOUIM B} 8)eolIqN| 0} pUsWIWOoal am ‘Buljies Jsjem an|qg Jo Jopeyo ‘Buioel se yons

‘asn SAISUB)X® Japu( "Jeak puooss AlaAs 9oUO YouIm By} 81eolgn| pue uesjo ‘apuewsip o} Ajuo ‘asn
[ewlIou 1o} ‘puswWodal am ‘Buunioejnuew ur uoisioald ybBly pue sjeusiew Jo 8210yd 1saq ay) 0} ang

NOLLVINJO4NI TVYHENIO


http://www.ronstan.com/warranty

